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REF |PART NO. |DESCRIPTION QTY |REF |PART NO. |DESCRIPTION QTy
1 9280410 CLAMP SCREW MeX10 60 6921197 |WARNING LABEL

2 6831789 GRIP ) 81 6120335 (LOCK PIN

3 6900818 FELT WASHER 9020412 |PHILLIPS PAN SCREW M4X12
4 6921166 "RYOBI" MARK 6154253 |BACK COVER
-]

[}

7

8060416 TAPPING SCREW B) MaX16 6100782 |(SLIDE SHAFT

9300800 HEX NUT M5 6921196 |INFORMATION LABEL

‘ 6550502 TOGGLE SWITCH 6921167 |WARNING LABEL

8 6154487 PROTECTION PLATE . 9020630 [PHILLIPS PAN SCREW MEX30
12 9060412 TAPPING SCREW (B) MaX12 68 9570600 [WASHER

13 5590086 CORD CLAMP 69 6881290 |{SAFETY GUARD

14 9060412 TAPPING SCREW (B) M4X12 70 6900780 |WASHER

15 9060412 TAPPING SCREW (B) M4X12 Al 9020412 |PHILLIPS PAN SCREW M4X12
16 6430207 SPEED CONTROL CIRCUIT MODULE | . 72 6154256 |BELT COVER

17 6490173 CORD CLAMP 73 6860360 |V-BELT

18 90608512 TAPPING SCREW (B) M5X12 74 6100784 |SAFETY GUARD SHAFT

19 6560054 CORD HOLDER 75 6180486 |TORSION SPRING

20 6520221 CORD ASS'Y AWG#16X2X2 76 9020412 |PHILLIPS PAN SCREW M4X12
21 6560073 CORD CLAMP 77 9403014 |[SPRING PIN

22 9060416 TAPPING SCREW (B) MaX16 78 9000306 |PHILLIPS PAN SCREW M3X6
30 9020412 PHILLIPS PAN SCREW M4X12 79 9560500 |WASHER

31 9570400 WASHER 80 9020525 |PHILLIPS PAN SCREW M5X25
32 6830359 LEVER 81 6802190 |FRAME

33 6131101 ADJUST BOLT 6913066 |NAME PLATE

34 9570600 WASHER 9560500 |WASHER

35 6960175 GUIDE PLATE 9020530 |PHILLIPS PAN SCREW M5X30
36 9570600 WASHER 6370343 |FOOT

37 9020612 PHILLIPS PAN SCREW M6X12 -. |6120011 RIVET #2X6-

38 6154572 GUARD PLATE 87 6921198 |INFORMATION LABEL

39 6900186 WASHER 90 6940529 |CUTTER BLOCK ASS'Y

40 9040410 TAPPING SCREW (S) M4aX10 90-1 [6130311 HEX HEAD BOLT M6X17

41 6881431 PROTECTOR 90-2 |6940182 |BLADE BINDER

42 9040308 TAPPING SCREW (S) M4X10 90-3 |6940563 |CUTTER BLOCK

9020612 PHILLIPS PAN SCREW M6X12 90-4 (6130550 |ADJUSTMENT SCREW M5X17
9570600 WASHER 91 6131108 |{PHILLIPS FLAT SCREW M4X10
6960176 GUIDE PLATE 92 6154541 STAINLESS SHOE

9570600 WASHER 93 6850695 |OUTFEED TABLE

i €131100 ADJUST BOLT 94 6860359 |PULLEY (L)

48 6830359 LEVER 95 9523200 |RETAINING RING R-30

49 9570400 WASHER 96 9826201 BALL BEARING #6201LLB

50 9020412 PHILLIPS PAN SCREW M4X12 7 969235005 |BALL BEARING ¥6200LLB

51 6950248 ADJUSTABLE FENCE 98 9523000 |RETAINING RING R-30

52 6131241 KNOB BOLT M6X13 99 9020408 [PHILLIPS PAN SCREW M4X38
§3 9300600 HEX NUT M6 100 6154544 |DUST GUIDE
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......................

6850648 |[INFEED TABLE
102 |89006668 |(WASHER
103 |9880600 ICONICAL SPRING M6
104 9190620 |HEX HEAD BOLT MEX20
108 |9860800 |WASHER
1068 6900781 |SPACER
127 |es01741 |FIELD COIL

9406028 SPRING PIN 1
2
2
2
1
4
1
128 (9060860 |TAPPING SCREW (B) M5X60 2
1
1
1
1
3
2
3
1
3

14
88 6100816 SLIDE SHAFT
56 9500300 RETAINING RING E-2
87
58

6180487 COMPRESSION SPRING

9300800 HEX NUT M8

1
1
1
1
1
53 |6131241 |KNOB BOLT MEX1S 1
107 |9seosoo0 |wasuER 1
108 |9320800 |HEX HEAD BOLT M6X20 2
109 [6831786  [KNOB BOLT M8XS0 1
110 |9403016 |SPRING PIN 1
111 |9060412 |TAPPING SCREW (B) M4X12 3
112 |e360374 |puUST EXHAUST 1

113 |e8a81287 |ToOOL COVER 1{133  [3060555 |TAPPING SCREW (B) M5X55

114 [9560800 |WASHER 4l 16560031 |FASTEN SLEEVE

4

1

1

1

2

2

2

2

1

2

1

1

129 6032481 |ARMATURE

130 }9826201 BALL BEARING #201LLB

131 6801830 [HOUSING COVER

132 6860358 |PULLEY (S)

118 |3020816 |PHILLIPS PAN SCREW M5X16 - 6560160 |CONNECTOR

116 |9860500 |WASHER o~ 6590113 |VINYL TUBE

117 |9020525 |PHILLIPS PAN SCREW M5X25 [ 6530134 |TIGHTENING BAND
118 (9060425 |TAPPING SCREW (B) M4X23
119 |9560500 |WASHER

120 (9020525 |PHILLIPS PAN SCREW M5X25
121 |9c50814 |TAPPING SCREW (B) MS8X14
)2 les70050 |BRUSH HOLDER

123 |6240573 |CARBON BRUSH SET

124 |6570042 |BRUSH CAP

125 lesot8as MOTOR HOUSING

126 969235005 |BALL BEARING »6200LLB

PUSH BLOCK

500 6360795

501 6240063 {"T" TYPE WRENCH 9

1

L

503 6071893 |BLADE ADJUSTMENT GAUGE 1
504 |[6072843 |FENCE ANGLE GAUGE 1
1

1

8505 6360390 |VACUUM HOSE ADAPTER
510 6660353 |6-1/8" PLANER BLADE

SERVICE NOTES:
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